
EAST GOSHEN MUNICIPAL AUTHORITY 

December 13, 2021 

7:00 PM 

Meeting will be held in the building! 

1. CALL TO ORDER/PLEDGE OF ALLEGIANCE/MOMENT OF SILENCE
a. Ask if anyone will be taping the meeting

2. CHAIRMAN'S REPORT/OTHER MEMBERS REPORTS

3. SEWER REPORTS

a. Director of Public Works Report.
b. Pennoni Engineer's Report.
c. Big Fish Environmental Repo1i

4. APPROVAL OF MINUTES

a. November 8, 2021

5. APPROVAL OF INVOICES

Pennoni Invoice #1095378 
Pennoni Invoice #1095379 
Pennoni Invoice #1095380 
Pennonilnvoice #1095381 
Pennoni Invoice # 109 5 3 82 
Pennoni Invoice #1095383 
Pennoni Invoice #1095384 
Pennoni Invoice #1095385 
Pennonilnvoice #1095386 
Pennonilnvoice #1095387 
Pennonilnvoice #1095388 
[...]
experienced. Additional volumes of aluminium sulfate stored in totes throughout the facility have 
been purchased. The goal is maintaining a 6-month supply on hand (approximately 12,000 
gallons) stored within buildings to provided spill containment. Aluminium sulfate solution is a 
critical component for total phosphorus removal. No significant mechanical or operational issues 
were observed during operation of sludge dewatering equipment or SBR treatment process. 
There were no odor complaints during the month. 

Treatment Process Operation 

Table 1 illustrates the final effluent composite sample data reported for outfall 001 for the October 

2021 DMR. 

Table 1 

October 2021- Final Effluent - Outfall 001 

Flow CBODs TSS NH4-N Phosphorus, Total Fecal Coliform 

NPDES Permit MGD lbs/ lbs/ lbs/ lbs/ Geo 

Discharge Limitations Average mg/L month mg/L month mg/L month mg/L month Geo Mean Mean 

0.75 20 125 10 131 7.0 44 0.5 3.0 200 1,000 

40 15 

Sample Date 

October 5, 2021 0.261 2.8 6.1 3 6.5 0.100 0.22 0.10 0.22 1 0.0000 

October 12, 2021 0.277 2.0 4.6 2 4,6 0.100 0.23 0.15 0.35 1 0.0000 

October 19, 2021 0.228 2.0 3.8 4 7,6 0.100 0.19 0.10 0.19 1 0,0000 

October 26, 2021 0.268 2,0 4.5 5 11.2 0.334 0.75 0.15 0.34 1 0,0000 

Average 0.259 2,2 4.7 4 7,5 0.159 0.35 0.13 0.27 1 0,0 

Minimum 0.228 2.0 3.8 2 4.6 0.100 0.19 0.10 0.19 1 0.0 

Maximum 0,277 2.8 6.1 5 11.2 0.334 0.75 0.15 0.35 1 0.0 

Compliance with the NPDES discharge permit was achieved during September. The monthly 

average total phosphorus was reported as 0.10 mg/L as compared to the permit limitation of 0.5 

mg/L. The TSS samples were consistently in single digits and well below the weekly maximum 



of 15 mg/L. The monthly average TSS was reported as 4 mg/L as compared to the discharge 
limitation of 10 mg/L. The TSS weekly averages are presented below in Table 2. 

Table 2 
October 2021 Final Effluent Weeklv TSS Averai:ies 

Week 1 3 mq/L 

Week2 2 ma/L 

Week3 4 ma/L 

Week4 5 mi:i/L 

The final effluent test results demonstrate that the biological treatment process performed well 
during September and October. Sequencing batch reactors (SBRs) numbered 2, 3 and 4 were in 
service. Process monitoring of each SBR included ammonia as N, nitrite as N, Nitrate as N, COD, 
SSV, MLSS and total phosphorus. Daily analysis of the final effluent flow equalization grab 
sample for total phosphorus is ongoing. Sample collection and analysis of the influent wastewater 
collected at the influent pump station wet well is ongoing. 

Discharge to the Applebrook irrigation lagoon, outfall 002 continued through November. 

Table 3 presents the available pollutant data for the Applebrook discharge reported as outfall 
002 on the October 2021 DM R. 

Table 3 

October 2021- Applebrook - Out Fall 002 

Flow CBODs TSS NH4-N Phosphorus,Total Fecal Coliform 

NPDES Permit MGD lbs/ lbs/ lbs/ lbs/ Geo 

Discharge Limitations Average mg/L month mg/L month mg/L month mg/L month Geo Mean Mean 

0.135 25 30 7.0 44 0,5 3 200 1,000 

40 45 

October 5, 2021 0,0484 2.8 1.13 3 1.21 0.100 0.04 0.10 0.04 1 0.0000 

October 12, 2021 0.0535 2.0 0.89 2 0.89 0.100 0,04 0.15 0.07 1 0.0000 

October 19, 2021 0,0439 2.0 0.73 4 1.46 0.100 0.04 0.10 0,04 1 0,0000 

October 26 2021 0.0455 2.0 0.76 5 1.90 0.334 0.13 0.15 0,06 1 0,0000 

Average 0,0478 2.2 0,88 4 1.37 0.159 0,06 0,13 0,05 1 0,0000 

Minimum 0,0439 2.0 0.73 2 0.89 0.100 0,04 0.10 0,04 1 0,0000 

Maximum 0,0535 2,8 1.13 5 1.90 0.334 0,13 0.15 0,07 1 0,0000 

The influent wastewater pollutant concentrations and loading entering the wastewater treatment 
facility generally remained within the design concentration and organic loading values. The 

monthly average weekly concentrations were generally observed to be less than the design 
parameters for the treatment process. 

Table 4 presents the available pollutant data for the influent wastewater collected at the doghouse 

manhole during October 202 1. 

Page 2 of6 



Table4 

October 2021- Influent Wastewater 

Phosphorus,Total, 

Flow BODs TSS NH4·N TKN, mg/L mg/L 

Design Basis mg/L lbs/day mg/L lbs/day mg/L lbs/day mg/L lbs/day mg/L lbs/day 

MGD 

Average 335 2,098 320 2,001 32 200 48 301 9.1 57 

Sample Date 

October 5, 2021 0.368 224 687 355 1,090 33.4 103 52.4 161 6.2 19.0 

October 12, 2021 0.410 327 1,118 377 1,289 28.8 98 44.0 150 7.8 26.7 

October 19, 2021 0.357 312 928 493 1,466 36.5 109 50.5 150 6.1 18.1 

October 26, 2021 0.398 256.0 851 363 1,206 33.1 110 46.1 153 6.4 21.3 

Average 0.3832 280 896 397 1,263 33 105 48.3 154 6.6 21.3 

Minimum 0.3565 224 687 355 1,090 29 98 44.0 150 6.1 18.1 

Maximum 0.4100 327 1,118 493 1,466 37 110 52.4 161 7.8 26.7 

The foam on the SBR surface reduced to approximately 5% to 10% coverage of the surface area. 
The foam thickness is approximately 3 to 4 inches with a light to medium brown color. These 
conditions may contribute to a decrease in clarity within the final effluent post flow equalization 
basins; however, the clarity is improved after passing through the disc filters. The operation 
strategy is to lower the MLSS to maintain a F:M ratio of 0.06 while ensuring the ammonia effluent 
discharge concentration remains within the seasonal limit of 2.5 mg/L. 

Table 5 illustrates the available data for the final effluent composite sample data reported for 
outfall 001 for use with the November 2021 DMR. 

Table 5 

November 2021- Final Effluent - Outfall 001 

Flow CBOD5 
TSS NH4·N Phosphorus,Total Fecal Coliform 

NPDES Permit MGD lbs/ lbs/ lbs/ lbs/ Geo 
Discharge Limitations Average mg/L month mg/L month mg/L month mg/L month Geo Mean Mean 

0.75 20 125 10 131 7.0 44 0.5 3.0 200 1,000 

40 15 

Sample Date 
November 2, 2021 0.296 2.0 4.9 1.0 2.5 0.10 0.25 0.13 0.32 4 0.6021 

November 9, 2021 0.222 2.0 3.7 4.0 7.4 0.10 0.19 0.17 0.31 5 0.6990 

November 16, 2021 0.277 2.0 4.6 8.5 19.6 0.10 0.23 0.10 0.23 2 0.3010 

November 23, 2021 0.326 2.0 5.4 6.8 18.5 0.27 0.73 0.13 0.35 1 0.0000 

November 30, 2021 0.301 

Average 0.284 2.0 4.7 5 12 0.14 0.35 0,13 0.31 3 0.4005 

Minimum 0.222 2.0 3.7 1 2.5 0.10 0.19 0.10 0.23 1 0.0000 

Maximum 0.326 2.0 5.4 9 20 0.27 0.73 0.17 0.35 5 0.6990 

Page 3 of 6 



Table 6 presents the available pollutant data for the Applebrook discharge reported as outfall 
002 on the November 2021 DMR. 

Table 6 

November 2021-Applebrook - Out Fall 002 

Flow CBOD5
TSS NHrN Phosphorus,Total Fecal Coliform 

NPDES Permit MGD lbs/ lbs/ lbs/ lbs/ Geo 

Discharge limitations Average mg/L month mg/L month mg/L month mg/L month Geo Mean Mean 

0.135 25 30 7.0 44 0,5 3 200 1,000 

40 45 

November 2, 2021 0,0501 2,0 0,84 1.0 0,42 0,10 0,04 0.13 0,05 4 0,6021 

November 9, 2021 0,0414 2.0 0,69 4.0 1.38 0.10 0,03 0.17 0,06 5 0,6990 

November 16, 2021 0.0463 2,0 0,77 8.5 3,28 0.10 0,04 0,10 0,04 2 0.3010 

November 23, 2021 0.0518 2,0 0,86 6,8 2.94 0.27 0.12 0.13 0,06 1 0,0000 

November 30. 2021 0.0509 

Average 0.048 2,0 0.79 5 2,0 0.14 0,06 0.13 0,05 3 0,4005 

Minimum 0,041 2,0 0.69 1 0.4 0.10 0.03 0.10 0.04 1 0.0000 

Maximum 0,052 2.0 0,86 9 3.3 0,27 0.12 0.17 0.06 5 0,6990 

Table 7 represents the influent wastewater collected at the doghouse manhole during 

November 2021. The influent wastewater pollutant loadings remain within the design criteria for 
the treatment process and equipment. 

Table 7 

November 2021- Influent Wastewater 
Phosphorus,Total, 

Flow BODs TSS NH4•N TKN, mg/l mg/l 

Design Basis mg/l lbs/day mg/l lbs/day mg/L lbs/day mg/l lbs/day mg/l lbs/day 

MGD 

Average 335 2,098 320 2,001 32 200 48 301 9.1 57 

Sample Date 

November 2, 2021 0.421 230 808 630 2,213 30.1 106 50.6 178 4.64 16.3 

November 9, 2021 0.331 241 665 375 1,035 35.3 97 53.7 148 4,61 12.7 

November 16, 2021 0.389 242 786 222 721 32.2 105 63.6 206 5.34 17.3 

November 23, 2021 0,436 232 843 270 982 38.4 140 56,9 207 5.61 20.4 

November 30, 2021 0,411 

Average 0.3976 236 775 374 1,237 34 112 56.2 185 5.1 16.7 

Minimum 0.3308 230 665 222 721 30 97 50.6 148 4.6 12.7 

Maximum 0.4359 242 843 630 2,213 38 140 63.6 207 5.6 20.4 

Page 4 of 6 



PADEP 

No activity 

Pennoni Associates 

Remaining NPDES sample reports were provided of November 11, 2021. 

Chemical Usage: 

November 2021 

Chemical Daily Average Total Monthly 

Soda Ash, pounds 300 9,000 

Aluminium Sulfate solution, gal 61.5 1,845 

Flow data: 

November 2021 

Flow Meter Location Total Volume for Average Daily Daily Maximum 

Month, MG Flow, gpd Flow, gpd 

Influent Wastewater to 
13.079 435,972 596,240 

Screening Building* 

Influent Wastewater to 
12.819 427,294 523,904 

SBRs* 

Internal Recycle** 0.155 15,534 64,032 

Treated Effluent to Disc 
12.789 426,308 499,456 

Filters 

Final Effluent Discharge 
8.650 288,333 336,000 

Applebrook Golf Course 1.360 48,593 26,720 

During November, the average monthly influent wastewater flow measured at the "field" flow 
meter was 435,972 gallons//day as compared to the influent flow into the SBRs as 427,294 

gallon/day. The difference between the daily averages is 8,678 gpd, with the "field" flow meter 
measurements recorded should be less than the influent to the SBR. These values would be 
considered typical as the flow volume into the SBRs includes internal recycle flows from the 
centrifuge and disk filters. 

Page 5 of 6 



Minor Preventative Maintenance 

Flushed chemical feed lines to the SBRs. 

Cleaned final effluent weir trough daily 

Skimmed surface of disc filters daily 

Drained and cleaned disc filters bi-weekly 

Cleaned buildings and laboratory 

Significant Rainfall 

During November, there were eight (8) days when rainfall occurred. There were no events of 
rainfall exceeding 0.50 inches. 

There was one event of consecutive rainfall from the 1th November through the 15th resulting 

Maintenance and Repair Activities 

November 11 

Installed the new polymer mixing chamber assembly for centrifuge polymer feed system. 

Page 6 of6 



EAST GOSHEN MUNICIPAL AUTHORITY 

ENGINEER'S REPORT 

December 9, 2021 

Ridley Creek Sewage Treatment Plant (RCSTP) 

Christiana Executive Campus 

121 Continental Drive, Suite 207 

Newark, DE 19713 

T: 302-655-4451 

F: 302-654-2895 

www.pennoni.com 

• Caustic Soda Conversion - We responded to comments from a chemical supplier, and we are

evaluating if any improvements or revisions, such as an additional safety shower/eye wash, are

needed to meet their requirements to make deliveries. We are also providing the final plans to the

controls contractor and electrician for pricing.

• UV Disinfection System -We continued coordination with vendors about scoping, pricing, contractual

terms, and potential field visits to local installations for the Glasco and Trojan UV systems. Both

systems are available through COSTARS. We are awaiting additional information to perform an apples

to-apples cost comparison:

o Trojan provided a quote that includes installation of the UV modules, inspections of others'

work and start-up assistance and training, and provision of a temporary bypass system. The

Township would be responsible for demolition of the existing UV system, raising the concrete

channel walls and new concrete to raise the finger weirs, all electrical and controls work, and

installation of the temporary bypass system. The Phoenixville WWTP utilizes Trojan UV, and

Matt Mullin offered to provide a tour of their system. Kappe, the vendor, also offered a tour

of an installation in Upper Gwynedd Township in Montgomery County (near Lansdale). We

have requested Kappe provide a breakdown of installation vs. material costs. We are also

contacting an electrician for a quote for the electrical work.

o Glasco's quote is solely for the materials. They do not offer installation. They are looking into

their ability and cost to provide a temporary bypass system. They offered a tour of an

installation in Hazleton, PA. We are contacting contractors to obtain pricing for installation of

the entire system with the exception of the Township Public Works Department performing

the concrete channel work.

• NP DES Permit Renewal -The application was submitted to DEP on November 1. The lab subsequently

provided the remaining sampling results, and we forwarded all of the sampling data to DEP so that

DEP can initiate their technical review.

Ridley Creek Collection System Permanent Meters 

• No activity since our last report.

Westtown Way Pump Station 

• No activity since our last report.

Sanitary Sewer Pipe Rehab 

• Supplee Valley- No activity since our last report.

• Hershey's Mill Estates - We performed observations of test pit subsurface excavations by Public

Works on December 6, and we performed dynamic cone penetrometer testing of subgrade conditions

to evaluate depth to rock. We are preparing a summary report and profiles of observed groundwater

and rock elevations, which will enable us estimate the extent of excavation and stone bedding below



EGMAU21001 
East Goshen Municipal Authority 

December 9, 2021 Page 2 
Engineer's Report 

the pipe to provide solid bearing, as well as any quantity of rock removal. This subsurface information 

is expected to be included in the bid documents for bidder's reference on subsurface conditions as 

well. We can then finalize the design plans, bid documents, and GP-11 permit application, and we can 

update the cost estimate. 

l&I Program 

• No activity since our last report.

New Connections 

• We previously submitted the study report of costs and feasibility for public sewer extensions to ten

unsewered neighborhoods. The Township is obtaining cost data for recent septic system

replacements, and we will update the report and cost-benefit/payback period analysis thereafter.

Industrial Pretreatment Ordinance 

• No activity since our last report. As discussed at the May MA meeting, a headworks study with

sampling at the RCSTP can be conducted to set contaminant limits. Consideration should be given to

budgeting for the headworks study and sampling in 2022.

END OF REPORT 

P:\Projects\EGMA\Memos to Board\2021\Engineers Report 2021-12-09.docx 



1 
2 
3 
4 
5 
6 
7 
8 
9 

10 
11 
12 
13 
14 
15 
16 
17 
18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 
29 
30 
31 
32 
33 
34 
35 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 

DRAFT 

EAST GOSHEN TOWNSHIP MUNICIPAL AUTHORITY 
MEETING MINUTES 

November 8, 2021 

The East Goshen Township Municipal Authority held their regular meeting on Monday, 
November 8, 2021 at 7:00 pm. at the Township Building. 
Members in attendance were: Jack Yahraes Vice Chairman; Phil Mayer, Kevin Cummings, and 
Walter Wujcik. 
Also in attendance were: Mark Miller (Director of Public Works), David Ware (Financial Director), 
Mike Ellis (Pennoni), Robert Jefferson (Gawthrop), and Scott Towler (Big Fish by phone). 

COMMON ACRONYMS: 
EFES - Big Fish Environmental Services 
BOS - Board a/Supervisors 
CB - Conservancy Board 
DEP -Department of Environmental Protection 
EPA - Environmental protection Agency 
HC - Historical Commission 

1&1-Injlow & Infiltration 
LCSTP - Lockwood Chase Sewer Treatment Plant 

Call to Order & Pledge of Allegiance 

MA- Municipal Authority 
NP DES-National Pollutant Discharge Elimination System 
PC -Planning Commission 
PM -Prevention Maintenance 
PR-Park & Recreation Board 
RCSTP - Ridley Creek Sewer Treatment Plant 
SER -Sequencing Batch Reactor 
SSO - SanitOIJ' System Ove1jlow 
WAS - Waste Activated Sludge 

Jack called the meeting to order at 7:00 pm and led those present in the Pledge of Allegiance. 
He asked for a moment of silence for our military around the world, police, First Responders and 
EMTs who keep us safe here. 
Jack asked if anyone would be recording the meeting. There was no response. 

Chairman's Report 
Phil reported that he attended the West Goshen meeting. They are going to revise their Standard 
Sewer Specifications. Also, they are reviewing their cyber security. Dave mentioned that East 
Goshen is looking at upgrading their cyber security. Phil commented that West Goshen's phosphorus 